
MODEL T21323/T21324
12"/24" SLIP ROLL

OWNER'S MANUAL

WARNING: NO PORTION OF THIS MANUAL MAY BE REPRODUCED IN ANY SHAPE
 OR FORM WITHOUT THE WRITTEN APPROVAL OF GRIZZLY INDUSTRIAL, INC.

(FOR MACHINES MANUFACTURED AFTER 1/09)

T21324

T21323





INTRODUCTION ............................................................................................................................... 2

SECTION 1: SAFETY ....................................................................................................................... 6

SECTION 2: SETUP ......................................................................................................................... 9

SECTION 3: OPERATIONS ........................................................................................................... 13

SECTION 4: ACCESSORIES ......................................................................................................... 21

SECTION 5: MAINTENANCE......................................................................................................... 23

SECTION 6: SERVICE ................................................................................................................... 25

WARRANTY AND RETURNS ........................................................................................................ 33

Table of Contents



INTRODUCTION

Contact InfoManual Accuracy

your machine may not exactly match the 
manual

www.grizzly.com

Machine Description



Figure 1. 

Identification List (Figures 1 & 2)
A.
B.
C.
D.
E.
F.
G.
H.

Identification

Sample Illustration (Figure 2)

Figure 2. Sample illustration.



MODEL T21323 12" SLIP ROLL

MACHINE DATA 
SHEET

Product Dimensions:

Shipping Dimensions:

Main Specifications:

Capacities

Construction

Other Specifications:

Features:

Model T21323 Page 1 of 1

Machine Data Sheet T21323



MODEL T21324 24" SLIP ROLL

MACHINE DATA 
SHEET

Product Dimensions:

Shipping Dimensions:

Main Specifications:

Capacities

Construction

Other Specifications:

Features:

Model T21324 Page 1 of 1

Machine Data Sheet T21324



Safety Instructions for Machinery





Additional Safety for Slip Rolls

No list of safety guidelines can be complete. 
Every shop environment is different. Always 
consider safety first, as it applies to your 
individual working conditions. Use this and 
other machinery with caution and respect. 
Failure to do so could result in serious per-
sonal injury, damage to equipment, or poor 
work results.

Like all machinery there is potential danger 
when operating this machine. Accidents are 
frequently caused by lack of familiarity or 
failure to pay attention. Use this machine 
with respect and caution to lessen the pos-
sibility of operator injury. If normal safety 
precautions are overlooked or ignored, seri-
ous personal injury may occur.

4. CRUSHING HAZARD

5. EXPERIENCING DIFFICULTIES. 

1. METAL EDGES

2. HAND PROTECTION

3. PINCHING HAZARD



Wear safety glasses dur-
ing the entire setup pro-
cess!

This machine presents 
serious injury hazards 
to untrained users. Read 
through this entire manu-
al to become familiar with 
the controls and opera-
tions before starting the 
machine!

SECTION 2: SETUP

Description Qty

Items Needed for 
Setup

please imme-
diately call Customer Service at (570) 546-9663
for advice. 

Otherwise, filing a freight claim can be difficult.

Unpacking

This machine and its 
components are heavy. 
Get lifting help to reduce 
the risk of injury.



Inventory

Note: If you can't find an item on this list, check 
the mounting location on the machine or examine 
the packaging materials carefully. Occasionally 
we pre-install certain components for shipping 
purposes.

Box 1:  (Figure 3) Qty
A. 
B. 
C. 

Figure 3. 



Workbench Load
Machine Data Sheet

Placement Location

Figures 5  6

Children and visitors may be 
seriously injured if unsuper-
vised around this machine. 
Lock entrances to the shop 
or disable start switch or 
power connection to prevent 
unsupervised use.

Site Considerations

Figure 4
For opti-

mum performance from your machine, clean 
all moving parts or sliding contact surfaces.

Clean Up

Gasoline and petroleum 
products have low flash 
points and can explode 
or cause fire if used to 
clean machinery.  DO 
NOT use these products 
to clean the machinery.

Many cleaning solvents 
are toxic if inhaled. 
Minimize your risk by only 
using these products in a 
well ventilated area.

G2544—Solvent Cleaner & Degreaser

Figure 4. 

Figure 5.

Figure 6.



Assembly

To assemble your machine:

1.
Figure 7

Mounting

Figure 9

Figure 9.

Figure 10.

Figure 10

Figure 7. 

2. 

Figure 8

Figure 8. 



SECTION 3: OPERATIONS

Damage to your eyes, hands and feet could 
result from using this machine without prop-
er protective gear. Always wear safety glass-
es, leather gloves, and steel toe footwear 
when operating this machine.

NOTICE
If you have never used this type of machine 
or equipment before, WE STRONGLY REC-
OMMEND that you read books, trade maga-
zines, or get formal training before begin-
ning any projects. Regardless of the con-
tent in this section, Grizzly Industrial will 
not be held liable for accidents caused by 
lack of training. 

Operation Safety Basic Controls

Figures 11 12 

Thickness Adjust Knob: 

Radius Adjust Knob: 

Crank: 

Removable Bushing: 

Figure 11.

Figure 12.



Flat Rolling 
(T21324 only)

Preparation

To prepare the slip roll for use:

1. 

Figure 13

2.
Figure 13

3. T21234 only:

Figure 14

Figure 14. Top roller bushing .

Figure 15.

To flat roll a workpiece:

1. 
Figure 15

The main rollers of this 
machine present a pinch-
ing hazard. Make sure no 
body part or clothing is 
near the area between the 
rollers. Failure to follow this 
warning may result in fin-
gers, hair, or clothing being 
pulled into the machine, 
causing personal injury.

Figure 13.



Creating Bends

Note: The method for creating a specific radius is 
a trial-and-error process. Due to the many varia-
tions among metal workpieces, no single position-
ing will create the same curve on all materials. We 
recommend using scrap pieces the same dimen-
sions and material as your final workpiece until the 
desired curve is achieved.

Figure 18.

To create a bend in a workpiece:

1. 
Figure 18

2.

Figure 16

Figure 16.

Figure 17.

3.

Figure 17

4.
Steps 2 3

The main rollers of this 
machine present a pinch-
ing hazard. Make sure no 
body part or clothing is 
near the area between the 
rollers. Failure to follow this 
warning may result in fin-
gers, hair, or clothing being 
pulled into the machine, 
causing personal injury.



3.

Figure 20

Figure 20.

2. 

Figure 19

Figure 19.
4.

Figure 21

This machine poses a crushing hazard if 
workpieces are not properly supported 
when exiting the rollers. If necessary, get 
assistance  to support the workpiece. Make 
sure all helpers are wearing safety glasses, 
leather gloves, and steel toed footwear 
when assisting in the use of this machine.

Figure 21.

Depending on the size and shape of your 
workpiece, you may need assistance to sup-
port the workpiece as it exits the machine. 
Failure to adequately support the workpiece 
may result in the workpiece falling, causing 
injuries.



Creating Cylinders

C=π

π

Example:

π
3.142 6"

18.852"

Figure 22

Figure 22. Calculating circumference example.

Note: The method for creating a specific radius is 
a trial-and-error process. Due to the many varia-
tions among metal workpieces, no single position-
ing will create the same curve on all materials. We 
recommend using scrap pieces the same dimen-
sions and material as your final workpiece until the 
desired curve is achieved. 

To create a cylinder:

1. 
Figure 23

Figure 23.



3.

Figure 24

Note:  err on the side of making the 
radius too large rather than too small. It is 
easy to decrease the radius but very difficult 
to increase the radius later.

Figure 24.

2. 

4.

Figure 25

Figure 25.

Figure 26.

Figure 27.

5.

Figures 26  27

Depending on the size and shape of your 
workpiece, you may need assistance to sup-
port the workpiece as it exits the machine. 
Failure to adequately support the workpiece 
may result in the workpiece falling, causing 
injuries.



Bending Wire

To use the wire grooves:

1.

Figure 29

Example:

6.
Figure 28

Removing 
Workpiece Page 20

Figure 28. Finishing the cylinder.

7.
Removing Workpiece Page 20

Figure 29. Wire grooves.

2.
Creating Bends Page 15

Creating Cylinders
Page 17



Figure 32. Releasing top roller .

3.

Figure 32

4.

Figure 33

Removing Workpiece

To remove cylindrical workpieces:

1. T21324 only:

Figure 30

2.

Figure 31

Figure 30. Hex bolt and jam nut
.

Figure 31. Removable bushing release
.

Figure 33. Securing top roller .

5.



SECTION 4: ACCESSORIES
G5618—Deburring Tool with two Blades H6073—Deluxe Power Snip

Figure 34

Figure 36

Figure 35. 

G2871—Boeshield® T-9 12 oz Spray
G2870—Boeshield® T-9 4 oz Spray

Figure 37. 

G5562—SLIPIT® 1 Qt. Gel
G5563—SLIPIT® 12 oz Spray



G4956—Super Nibbler G8781—41⁄2" Suction Cup

Figure 38 Figure 40

H6131—Heavy-Duty Hand Riveter

Figure 41

H5958—Sheet Metal Pliers

Figure 39. 



SECTION 5: MAINTENANCE

Daily Check:

 

Weekly Maintenance:

 
 

Schedule

Cleaning

Section 5: Accessories Page 21

Unpainted Cast Iron

Lubrication

Grease Locations (Figure 42)

Figure 42. Grease locations.



T21324 Bushings 

Figure 45

T21323 Bushings 

Figure 
44

T21323 Grease Port 
Figure 43

Figure 44. T21323 lubrication locations (right 
side shown).

Figure 45. T21324 oil locations (right side 
shown).

Figure 43. Grease port.



SECTION 6: SERVICE

Troubleshooting

Operations

Step 5  Page 20



T21323 Parts Breakdown and List

REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT21323001 ADJUSTMENT SCREW 15 PT21323015 BUSHING
2 PT21323002 GREASE CUP 16 PT21323016 GEAR
3 PT21323003 ROTATING SUPPORT 17 PT21323017 FIXED SHAFT
4 PT21323004 ADJUSTMENT KNOB 18 PT21323018 FRONT MOVABLE SHAFT
5 PT21323005 LEFT STAND 19 PT21323019 HANDLE ASSEMBLY
6 PT21323006 BUSHING 23 PT21323023 PIN
7 PK29M KEY 4 X 4 X 8 24 PT21323024 ADJUSTMENT KNOB
8 PT21323008 REAR MOVABLE SHAFT 25 PT21323025 BASE
9 PT21323009 HANDLE SHAFT 26 PW04M FLAT WASHER 10MM
10 PT21323010 RIGHT STAND 27 PLW06M LOCK WASHER 10MM
11 PT21323011 RELEASE ROD 28 PB48M HEX BOLT M10-1.25 X 20
12 PW03M FLAT WASHER 6MM 29 PSS02M SET SCREW M6-1 X 6
14 PSB01M CAP SCREW M6-1 X 16



T21323 Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PLABEL-12C READ MANUAL LABEL 104 PT21323104 GRIZZLY DOMED LABEL
102 PT21323102 CRUSHING INJURY LABEL 105 PT21323105 MACHINE ID LABEL
103 PLABEL-11B SAFETY GLASSES LABEL 

Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 



T21324 Parts Breakdown



REF PART # DESCRIPTION REF PART # DESCRIPTION
1 PT21324001 LEFT FRAME 20 PT21324020 BOTTOM ROLLER
2 PN09M HEX NUT M12-1.75 21 PT21324021 BASE
3 PB35M HEX BOLT M12-1.75 X 40 22 PT21324022 RADIUS ADJUST KNOB
4 PT21324004 SUPPORT BUSHING 23 PT21324023 CRANK
5 PT21324005 BUSHING BLOCK 24 PSS01M SET SCREW M6-1 X 10
6 PK48M KEY 4 X 4 X 20 25 PN02M HEX NUT M10-1.5
7 PT21324007 REAR ROLLER 26 PT21324026 CRANK HANDLE
8 PT21324008 TOP ROLLER 27 PB127M HEX BOLT M10-1.5 X 110
9 PT21324009 RIGHT FRAME 28 PW03M FLAT WASHER 6MM
10 PT21324010 REMOVABLE BUSHING 29 PLW03M LOCK WASHER 6MM
11 PW01M FLAT WASHER 8MM 30 PT21324030 GEAR
12 PLW04M LOCK WASHER 8MM 31 PT21324031 GEAR SHAFT
13 PSB11M CAP SCREW M8-1.25 X 16 32 PB04M HEX BOLT M6-1 X 10
14 PT21324014 GEAR COVER 33 PSS19M SET SCREW M8-1.25 X 30
15 PB03M HEX BOLT M8-1.25 X 16 34 PT21324034 BEVELED PIN
16 PW01M FLAT WASHER 8MM 35 PT21324035 THICKNESS ADJUST KNOB
17 PLW04M LOCK WASHER 8MM 36 PB49M HEX BOLT M12-1.75 X 20
18 PT21324018 BALL BEARING 7942 37 PW06M FLAT WASHER 12MM
19 PT21324019 PINION GEAR 38 PLW05M LOCK WASHER 12MM

T21324 Parts List



Safety labels warn about machine hazards and ways to prevent injury. The owner of this machine 
MUST maintain the original location and readability of the labels on the machine. If any label is 
removed or becomes unreadable, REPLACE that label before using the machine again. Contact 
Grizzly at (800) 523-4777 or www.grizzly.com to order new labels. 

T21324 Labels

REF PART # DESCRIPTION REF PART # DESCRIPTION
101 PT21324101 MACHINE ID LABEL 104 PT21323104 GRIZZLY DOMED LABEL
102 PT21323102 CRUSHING INJURY LABEL 105 PLABEL-12C READ MANUAL LABEL
103 PLABEL-11B SAFETY GLASSES LABEL







WARRANTY AND RETURNS



Buy Direct and Save with Grizzly® –  Trusted, Proven and a Great Value!

-OR-

~Since 1983~

 SECURE ORDERING

 ORDERS SHIPPED WITHIN 24 HOURS

Visit Our Website Today For Current 
Information On Events And Specials!

Call Today For A FREE
Full Color Catalog


